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Test Report
w5415 (Report No.): RTN-UN-1912-4032
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Sample Name: Rechargeable Li-ion Battery Pack
M f # 5. SPBLIB

Sample Model: SPBLIB
Z B BN REHTRB IR AT PR ]

Consignor: Dongguan Amperex Technology Limited
\ ?At 4 x}/ 2

A%%bﬁﬂ&%mﬁiﬁ@*aﬁ

‘-"j»»

Dongguan Amperex Tﬁchnology L1m1ted Central Lab

p 4
=

Form No.: QF-QSP-LAB-1047-08E




R &4S Report No.: RTN-UN-1912-4032 Page 1/11
AR by {: kSR W5 ZHERN
Sample name Rechargeable Li-ion Battery Pack Test category After testing
(=}
i SPBLIB ARSI 2020-01-09
Sample model Accepted date
=]
RS 3.85V 6.62Wh WA A 2020-01-16
Sample specification Test start date
=] > >
PR (T a8 AL H 2020-02-04
Sample quantity (pcs.) Test end date
THRRAL IRTEHTREIRFHBA FRA |
- Consignor Dongguan Amperex Technology Limited
i = ; B A S AU AL
Consignor Information FHp A bk ) J"IRAR AR SE TR LI B2 Tk P 1 5
Bl West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
- City, Guangdong Province, P. R. China
HE R4 R FRIEHT R BR R A 7]
Manufacturer Name Dongguan Amperex Technology Limited
il 3 R ik TR R SR IR Tk e 1 5
i) 3 i {5 8 Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
Manufacturer address City, Guangdong Province, P. R. China
Information 3
IS S +86-(0)769-8898 9338 i El{ig‘ﬁﬁ SSL-Reception@ATLBattery.com
Telephone Number E-mail
B8
Website www.atlbattery.com
ﬂmﬂiﬁﬁ»ﬁ: IRERAE: 15°C -25°C; PR 45%~75%
b T Sty Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FERRAPL LR BeHE
Appearance Head and tail rubber frame
BAEHE «GRTERgmEma i KRR EF

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

AL EBEIAR dRE. i SMERAEREG HFIE.

AT H TR RO
x Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items ;
Overcharge, Forced discharge
Sk, EREMFEREE CTaB Y i1 W RRwRdEF
WL ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 kR Ay EK
Conclusion The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
WK AR - (KA 5)
Testers Thﬂ “',:\U% {1'1’] WF\%& (Testers)
Hm A\ R 5 (BEARR)
Compiler o m ,5i (Technician) *F*%ﬂfﬁéiﬁﬂﬁﬁﬁﬁf NG|
i 7§> < A (WR T AL g
Checker _;V . (Test Engineer) Dongg ‘Amperex Technology
i3 B BRATA
Approval Cai Jingling: Technical Director

WAL : LA % H 1 2000 2 3 H

Guo Jiali: Center Director
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T A A S i B
Sample description and description
B 54 FR ZIRMET %?ﬁlﬁ Rl
i SPBLI1B
SpnpleTiarme Rechargeablf:zalal( ion Battery Modsi
= =
B AR 1720mAh AR R 3.85V
Rated capacity Nominal voltage
4
il HhR A B
Chemical composition
ng“:fhﬁ i ﬁifg’jm e s RERLSE RO M ESH4T 25 (1.2Cmin Max CC to 4.4V, then CV to 0.02Cmin)
W TR

Test using a program

2 [R5 v L 8 A LR T IR R E OB EUE LR (1.3A Max to 3.3V)

A i ]

Test sample image

& 1:

IETH

Figure 1: positive

B 2: i
Figure 2: negative

& 3: FRiH
Figure 3: Logo
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e | WRSE A FRAEEOR BB B S Wikgw | FIEE | gn
Standard requirement or the clause Test
No. Name of test Test result . Remark
number of standard conclusion
BEE CLFEREIBHNER KRR
| %Eﬁﬂ FFREFM» %38 T1; UN Manual of Test and %Wﬁ 1 é"r#& /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
, & E «RFRERIEMGEDIT KRR
2 iﬂﬁﬁgﬁ R FAt» R3& T2; UN Manual of Test and m‘m% 2 GLi /
Thermal gritte;a ST/SG/AC.10/11/Rev.6/ Amend 1,383 | See Appendix 2 Pissad
55
¥ BaE CRFERSEEaEss SRR
3 ﬁzd] FRAETM» /5 T3; UN Manual of Test and mﬁﬁ% 3 L /
Vibration griie;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
€S
BAE «RTFAaREHZMmNES R
4 WT_‘E FFHEFE N 1R58 T4; UN Manual of Test and Ijl-‘[{ﬁ;:& 4 %*g /
Shock gritte;ia ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 4 Passed
€S
A1 S % B E «HFER ey K
5 External FRHEF M R4 T5; UN Manual of Test and m‘gﬁﬁ 5 GLid /
A gritte;ia ST/SG/AC.10/11/Rev.6 /Amend 1,38.3 | See Appendix 5 Passed
= €s
BRAE «RTERgmEieES Rmm
6 ﬁfﬂi/ﬁﬁﬂ: F¥EFM» 838 T6; UN Manual of Test and E‘Jﬁﬁ'ﬁ 6 éﬂz& /
Crush/lmpact grittcgia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
€S|
. BEHE GRTER ST KM
v L—“EE EB‘ FrEF I R3& T7; UN Manual of Test and WJW% 7 ‘éﬂfg /
Overcharge %rite;ia ST/SG/AC.10/11/Rev.6/Amend 1 ,38.3 See Appendix 7 Passed
est
BAEE « RT3 Kum
8 3&%'])33((% FRHEFA» K3 T8; UN Manual of Test and mm% 8 %% /
Forced discharge Er?rittegia ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 8 Passed
€S
Wk /
Test items
Hi 4
\ B4 S
- BHRAE N / Post /
Subcontracted test condition AR ame code
Subcontracted
Laboratory :Hﬂi]]: : Eﬁiiﬁ /
Address Tel.
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Fs | WA H 4 R [} % 08

No. Name of test items Altitude simulation

RS WHRXAT Before test WG After test e FamE | Wk
BRhas &

Sample Mass loss el sk
Sample No. status JRE }F% HLE Ji & VN EEEE- (%) oCcv Test

mi (g) Ui (V) mz(g) Uz (V) (%) result

HkELTER
WT19402416-01 leye fully 32.4508 4.379 32.4456 4.376 0.02% 99.93% @)
charged

Bk
WT19402416-02 Leye fully 32.7185 4.377 32.7150 4.375 0.01% 99.95% 0]
charged

RS
WT19402416-03 leye fully 32.6573 4.379 32.6532 4.376 0.01% 99.93% 0
charged

HikEETH
WT19402416-04 leye fully 32.6899 4.380 32.6851 4.377 0.01% 99.93% (@
charged

Bk ETR
WT19402416-05 leye fully 32.4631 4.377 32.4601 4.375 0.01% 99.95% (9]
charged

25 REELTFER
WT19402416-06 25¢yc fully 32.3352 4.381 32.3310 4.380 0.01% 99.98% @]
charged

25 RELFH
WT19402416-07 25cyc fully 32.4550 4.381 32,4512 4.380 0.01% 99.98% 0]
charged

25 W AT
WT19402416-08 25cyc fully 32.4157 4.381 324112 4.379 0.01% 99.95% @]
charged

25 kseLFH
WT19402416-09 25cyc fully 32.6120 4381 32.6074 4.379 0.01% 99.95% @)
charged

25 W LTeH
WT19402416-10 25cyc fully 32.3041 4.380 32.2996 4378 0.01% 99.95% 0O
charged

PTZH

W LR V-HESG DR RABEN; F-iRk; O-Titie, FoHE, Tofdk, TR, TEK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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F5 ) AT H 4 #R BRI
No. Name of test items Thermal test
B iR, T Before test Wik J5 After test R FAawE | Wik
MRS Sample Mass loss Residual Zh
Sample No. iy it | FFRAE | ORR | FFEREE | o OCV | Test
mi (g) Ui (V) m2(g) U, (V) (%) result
HikseETn
WT19402416-01 Teye fully 32.4456 4.376 32.4256 4284 0.06% 97.90% O
charged
=RV oA
WT19402416-02 leye fully 32.7150 4.375 32.6944 4283 0.06% 97.90% O
charged
HIRTEETEH
WT19402416-03 Leye fully 32.6532 4.376 32.6323 4285 0.06% 97.92% 0]
charged
EHRTLTH
WT19402416-04 leyc fully 32.6851 4,377 32.6633 4.286 0.07% 97.92% O
charged
BT
WT19402416-05 Teye fully 32.4601 4.375 32.4355 4282 0.08% 97.87% O
charged
25 RELETEH
WT19402416-06 25cyc fully 32.3310 4.380 323155 4291 0.05% 97.97% O
charged
25 R ETH
WT19402416-07 25¢yc fully 32.4512 4.380 32.4307 4293 0.06% 98.01% O
charged
25 REEAToHL
WT19402416-08 25¢yc fully 324112 4.379 32.3914 4291 0.06% 97.99% 0
charged
25 We T r
WT19402416-09 25cyc fully 32.6074 4.379 32.5922 4293 0.05% 98.04% 0]
charged
25 RTLETH
WT19402416-10 25cyc fully 32.2996 4.378 32.2846 4.292 0.05% 98.04% 0
charged
PATF=EH

I L-itE; V-HES; DR R-ER; F-gk; O-Filtiw, k=, Tk, TR, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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a2 3 R H A 55 w3l

No. Name of test items Vibration

B RS MR B Before test WA 5 After test RERY FAwE | Wik
s .

S Sample Mass loss Hesiusl HR
ample No. SEAFTE Jpin = FEgHE JRE FigHE %) ocv Test
mi (g) Ui (V) ma(g) Uz (V) (%) result

HiRsEERR
WT19402416-01 leye fully 32.4256 4.284 32.4281 4.239 -0.01% 98.95% O
charged

HRSEETH
WT19402416-02 leye fully 32.6944 4,283 32.6971 4.230 -0.01% 98.76% @]
charged

HKEETHR
WT19402416-03 Leye fully 32.6323 4.285 32.6348 4.232 -0.01% 98.76% (8]
charged

HRTLTR
WT19402416-04 leyc fully 32.6633 4286 32.6657 4234 -0.01% 98.79% 0]
charged

B Tih
WT19402416-05 leye fully 32.4355 4282 32.4377 4.227 -0.01% 98.72% (0]
charged

25 WBALFH
WT19402416-06 25cyc fully 32.3155 4.291 32.3185 4.240 -0.01% 98.81% 0]
charged

25 W ATEHR
WT19402416-07 25cyc fully 32.4307 4.293 32.4333 4.240 -0.01% 98.77% 0
charged

25 IREEFHR
WT19402416-08 25cye fully 32.3914 4291 32.3935 4.238 -0.01% 98.76% 0
charged

25 R AFoH
WT19402416-09 25cyc fully 32.5922 4.293 32.5957 4.240 -0.01% 98.77% 0]
charged

25 KEEFH
WT19402416-10 25cyc fully 32.2846 4.292 32.2880 4.239 -0.01% 98.77% @]
charged

UT=ZEH

¥ L-te; V-HESG DR R-BER; F-RAG O-Juiltds, THER, oMk, T, kK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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e 4 AT B 42 5 ik
No. Name of test items Shock
" | MR
B B R WA B Before test Wik 5 After test R fﬁig o
Sample Mass loss =
Sample No. = it | FRAE | ORE | JREBE | o, OCV | Test
mi (g) Ui (V) m2(g) U, (V) (%) result
HikEETEH
WT19402416-01 leye fully 32.4281 4.239 32.4283 4235 0.00% 99.91% O
charged
HRaTLeih
WT19402416-02 Teye fully 32.6971 4.230 32.6972 4227 0.00% 99.93% 0]
charged
HRmETH
WT19402416-03 leye fully 32.6348 4232 32.6350 4.230 0.00% 99.95% 0]
charged
BB LTH
WT19402416-04 leye fully 32.6657 4,234 32.6658 4.231 0.00% 99.93% O
charged
HRTETH
WT19402416-05 leye fully 32.4377 4.227 32.4379 47225 0.00% 99.95% @)
charged
25 BT
WT19402416-06 25cyc fully 32.3185 4.240 32.3186 4237 0.00% 99.93% 0]
charged
25 WL TEHL
WT19402416-07 25cye fully 32.4333 4.240 32.4335 4.237 0.00% 99.93% 0]
charged
25 W SEATFEH
WT19402416-08 25cyc fully 32.3935 4,238 32.3937 4.236 0.00% 99.95% O
charged
25 WEATLHE
WT19402416-09 25cyc fully 32.5957 4,240 32.5960 4238 0.00% 99.95% O
charged
25 IRSEATCH
WT19402416-10 25cyc fully 32.2880 4.239 32.2882 4237 0.00% 99.95% 0}
charged
PAF=EH

¥ L-tde; V-HESG; DRk R-BER; F-RA; O-hitl, THER, TfMek, T3, TkRk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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) S WIATE AR | SN
No. Name of test items External short circuit
; PR T R IR \
HRRS HebRAS Max. External Temperature WRAR &Ik
Sample No. Sample status (C) Test result Remark
WT19402416-01 HRSELTER 60.2 o) /

Ieyce fully charged

WT19402416-02 HRFERTR 57.4 0 /
leye fully charged

BT ETEH
WT19402416-03 leye fully charged 57.8 O /

WT19402416-04 | HRGELIA 56.9 0 /
cyc fully charged

WT19402416-05 Hrose 55.6 0 /
cyc fully charged

25 e aTEH
WT19402416-06 25cye fully charged 60.0 0] /

25 WRETH
WT19402416-07 55cye fally chaigsd 57.4 0] /

25 WRATEH
WT19402416-08 Ssenly el 58.0 0] /

25 RE TR
WT19402416-09 25cye fully charged 57.0 6] /

25 RELFEH
WT19402416-10 25y fally cliarged 55.8 (6] /

PTFEH

¥E: DR R-BH; F-REA; O-TufE, TR, k.
Note: D-Disassembly, R-Rupture, F-Fire, Q- No disassembly, no rupture & no fire.
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e ] WRATAER | #E

No. Name of test items Crush

H
021989423083 lci’ﬁoiz‘iﬁﬁy 18.9 0 /
0219B9413206 li*foig’ffaﬁw 18.9 0 /
021989413491 lci?fef,fffaﬁw 18.8 0 /
021989423187 li*ﬁoii‘fﬁﬁw 18.8 o) /
021989413308 liﬁgﬁﬁw 18.5 0 /
021989413135 zsiij’g;itﬁ?;w 19.2 0 /
021989413258 | B o jf’cﬁ%ty 19.5 0 /
021989423054 zsﬁﬁﬁ%ﬁiw 19.4 0 /
021989413369 = C"’;Oﬁ‘ygﬁiw 18.9 0 /
0219B9413177 zsiiﬁoi%ﬁﬁw 19.1 0 /
[ N E

¥: D-f#E; F-iRk; O-Toffk, FTikEk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-08E




#5445 Report No.: RTN-UN-1912-4032

Page 10/11
Fe 5 TR0 B 2R T
No. Name of test items Overcharge
RS FRA WAL R #E
Sample No. Sample status Test result Remark
Hikweiin
WT19402416-11 tisys Fully changsd 0 /
RS
WT19402416-12 Feve Rilly-charmed (@] /
HksLiw
WT19402416-13 leye fully charged @) /
WT19402416-14 |  FAEETL 0 /
cyc fully charged
25 RSELTFEHL
WT19402416-15 38cye fully chagsd @) /
25 Rp LT
WIiod02Ae18 |- S 0 /
25 W EFH
WT19402416-17 2565 filly chargsd O /
25 SERTEH
WT19402416-18 5y iy sl O /
PUT=EH
¥E: D-f#k; F-R2A; O-Ffidk, ITRK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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52 8 WHKI B 2 Fr 5 1 5 L
No. Name of test items Forced discharge
eSS ETY MRS HR #E
Sample No. Sample status Test result Remark

0219B9413467 lcfgﬁfiﬁjge i 0 /
021989423162 lcyﬁgﬁiﬁi y 0 /
021989413332 ]cffﬁ}ffﬁfg y 0 /
0219B9413506 ]Cfgﬁﬁﬁfg y o) /
021989413028 lcfgﬁfiﬁfg " 0 /
021989423199 lcfgﬁfiﬁﬁg " 0 /
021989423153 lcy?‘gﬁ?cﬁi?:ge p 0 /
021989413124 lcfgjfiﬁfg ’ 0 /
021989423256 lcfjﬁffsifg » 0 /
021989423024 lcfgﬁfﬁﬁfg " 0 /
021989423137 | . ﬁfﬁﬁl " 0 /
0219B9413360 | , gﬁﬁ‘hf;g " 0 /
021989423106 | .7 ﬁfﬁs’iﬁga ; 0 /
021989423075 | . % fﬁfﬁf{g y 0 /
021989413297 | .2 ﬁfﬁgﬁg i’ 0 /
021989413259 | , > ﬁffﬁlﬁ ; o) /
021989413426 25c§§ ﬁfﬁﬁfm u 0 /
021989413237 | . % t‘iﬁfﬁfﬂy ; 0 /
021989423192 | . % ﬁfﬁﬁig » o) /
021989423084 | , % ﬁfﬁﬁi y 0 /
¥ D-figdk; F-i2k; O-Foffdk, TR K.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire,
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Statement

L. MRS A LR E AT

The test report is invalid if not affixed the official seal of the laboratory to it.
2. Frdl i A IR

The test report is invalid if it is blotted out.
3. IAMERACMM AR, U Pd AL AR

The conclusion of the consignation test is only valid for the provided sample.
4. SR EE AR, MTRE R E Z B R HIR PR R AR

Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. A EREARLEEHHIFF, ArIHETEH.

This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

REEHTREIR RSO R A Al O 3 g &

Dong guan Amperex Technology Limited Central Lab
Huhik: AR R ST LIRS Tl e 1 5
Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HLiE Tel. : +86-0769-88989149
f£H Fax.: +86-0769-88989483
HEFH E-mail: Lab-Service@ATLBattery.com

Pk Website : www.atlbattery.com
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Test Summary
¥ Bty ¢ 1= i R =
BERS | ernUN-1o12403 | FERERR | R e | FERELS SPBLIB
Report No. Sample name Battery Pack Sample model
LR 3.85V 6.62Wh FE (g) 13 LEST LD 3R R HE
Specification 1720mAh mass (g) Appearance Head and tail rubber frame
38 R 4 R IRTEHTREIR BB PR 7]
Manufacturer Name Dongguan Amperex Technology Limited
X & R ik RS RE RS LR E TR 15
HERE R Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Manufacturer address Guangdong Province, P. R. China
Jigraipton B SR +86-(0)769-8898 9338 | ST WM | o1 Reception@ATLBattery.com
Telephone Number E-mail
g 11k
.atl :
Website www.atlbattery.com
L 554 R REEHT BRI A PR A /] s DLy &
Lab Name Dongguan Amperex Technology Limited Central Lab
— o B2 RS LT T T | %
A T West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
tiah T )t' Guangdong Province, P. R. China
ab Information
HiE 51 FLF- R A ;
+86-(0)769-8898 9149 Lab- :
Tlinhorie Niultist (0) E-mail ab-Service@ATLBattery.com
ZB I
.atl g
Website www.atlbattery.com
52 WA T B 4 F K S5 R (B EHE) &3
No. Name of test items Test result (Pass/Fail) Remark
; 5 L) h ,
Altitude simulation Passed
) BERR i ;
Thermal Passed
X R o ,
Vibration Passed
. D ks ,
Shock Passed
X SR o ,
External short-circuit Passed
¢ i /4 ik Gl /
Crush/Impact Passed
: ) i ,
Overcharge Passed
" i ot ,
Forced discharge Passed
BAE TR EIERGENS RRARAEF Eﬁﬁﬁﬁgggﬁ“?
. g ~ ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 e
I 3 N H
w"fj’;ﬁﬂﬂﬁz?ﬁ UNITED NATIONS “Recommendations on the Donggtf'an Amvef 2
ik IR oD TRANSPORT OF DANGEROUS GOODS” Manual of | Teghnology Limited Céhtral
criterion Gyt -
Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
4 % B BEARAFEA
Signature: Cai JingJing: Technical Director e gq DOEE 2 ﬁ j)) H
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